
Hazen and Sawyer  

6675 Corporate Center Parkway, Suite 330 

Jacksonville, FL 32216 

 
 

 

 

 

        

 

 

Master Plan Report  

 
FINAL 
JEA Innovative Wastewater Treatment Program 

June 2, 2021  

 



JEA IWTP  June 2, 2021 

Master Plan Report  

FINAL  

   |   Table of Contents i 

 

Table of Contents 

Executive Summary .................................................................................................. ES-1 

ES.1 Introduction ............................................................................................................................. ES-1 

ES.1.1 Project Background ................................................................................................... ES-1 
[...]
permeable soils or shallow water tables, evapotranspiration beds were infrequently used more recently 

and seem to have been replaced by constructed wetlands.  

2.2.3.4 Constructed Wetlands 

Constructed wetlands are wastewater treatment systems consisting of shallow ponds or channels that are 

usually less than a meter deep; are planted with aquatic plants; and rely upon natural biological, physical, 

and chemical processes to treat wastewater. Wetlands are defined as free water surface wetlands (i.e., 

water surface that is exposed to the atmosphere) or subsurface flow wetlands (i.e., constructed bed or 

channel containing appropriate media) shown in Figure 2-24. They typically have impervious clay or 

synthetic liners, as well as engineered structures to control the flow direction, liquid detention time, and 

water level.  

 

Figure 2-24: Typical Configuration of a sub-surface wetland system (Kadlec and Knight 1996) 

 



JEA IWTP  June 2, 2021 

Master Plan Report  

FINAL 

 

            |    Literature and Industry Best Practices Review (Task 2) 2-32 

 

Onsite Wastewater Treatment: 

• Subsurface flow constructed wetlands have been used for single family and commercial 

applications for several years.  

• Nitrification seldom exceeded 50 percent, which limits denitrification.  

• Denitrification reduced nearly all the nitrate available if adequate electron donors were present. 

Decentralized Wastewater Treatment: 

• Free Surface wetlands are typically used as a tertiary process in decentralized treatment 

installations for polishing secondary effluent.  

• Free Surface wetlands have the potential for vector attraction and public health concerns 

because of the readily accessible standing water.  

• Hyacinths have been used in pilot and small-scale constructed wetland systems as tertiary 

treatment for further removal of nutrients which achieved reclaimed water quality (Wang and 

Calderon 2012). 

2.2.3.5 Hybrid Constructed Wetlands 

Hybrid systems such as recirculating wetlands and systems combining anaerobic treatment with 

constructed wetlands have been explored with relative success for decentralized treatment. While most of 

these were engineered systems, there were a few vendors identified that provided packaged hybrid 

constructed wetlands. Figure 2-25 presents a process flow diagram for a proprietary hybrid constructed 

wetland system capable of removing TSS, BOD, nitrogen, and phosphorus.  

 

Figure 2-25: Proprietary Hybrid Constructed Wetlands System Process Flow Diagram (Organica) 

Onsite Wastewater Treatment: Hybrid applications have not been tested for onsite treatment. 

Decentralized Wastewater Treatment: 

• Systems like the Organica Food Chain Reactor combine IFAS processes with constructed 

wetlands which provides full treatment of domestic wastewater within package plants  



JEA IWTP  June 2, 2021 

Master Plan Report  

FINAL 

 

            |    Literature and Industry Best Practices Review (Task 2) 2-33 

 

• Shows capability of blending into urban environments  

• Produces reuse quality effluent (Organica) 

• Have not been widely commercialized in the United States 

• Proprietary systems typical flow ranges between 50,000 gpd and 125,000 gpd  

2.2.3.6 Algae Treatment 

Algae has also been proven to remove nitrogen and phosphorous from both water and wastewater while 

providing the benefit of producing oxygen. Originally patented in 1982 by Dr. Walter Adey, the Algal 

Turf Scrubber® (ATS) was developed based on natural algal mats over coral reefs. Algae is considered 

an emerging technology which could be considered more as a wastewater polishing process with 

sustainable, energy recovery features. Shallow raceway mixed ponds were developed in the 1960’s and 

have since been improved by including paddle wheels. The paddle wheels are used to keep the microalgae 

suspended for sunlight exposure and the shallow depths allow for light penetration. Figure 2-26 presents a 

proprietary process illustration for an algae system treating wastewater effluent or natural water. 

  

Figure 2-26: Algae Treatment System Process Flow Diagram (Water Environment Federation 2016) 

Onsite Wastewater Treatment: 

• The application of algae treatment for onsite treatment has been explored at the lab-scale, but 

not demonstrated in the field.  

Decentralized Wastewater Treatment: 

Algae decentralized treatment systems provides:    

• low cost solution 



JEA IWTP  June 2, 2021 

Master Plan Report  

FINAL 

 

            |    Literature and Industry Best Practices Review (Task 2) 2-34 

 

• energy efficiency  

• the algae nutrient removal was typically seasonal 

• systems require large land area requirements  

• efficiency of treatment was largely dependent on the sun and temperature  

2.2.4 Disinfection 

The organisms of concern in domestic wastewater include enteric bacteria, viruses, and protozoan cysts. 

Disinfection is considered a primary mechanism for inactivating/destroying pathogenic organisms and 

preventing the spread of waterborne diseases to downstream users and the environment. Some of the 

commonly used disinfectants for wastewater applications included chlorine, iodine and ultraviolet 

radiation (UV).  

2.2.4.1 STU Fecal Reduction 

The drainfield (STU) and underlying soils are the most critical components of conventional septic 

systems for the treatment of wastewater. Conventional onsite systems that meet current regulatory 

requirements are generally not significant sources of bacteria to water bodies because the soil is an 

excellent removal mechanism when the wastewater is allowed to percolate through a sufficient depth of 

unsaturated soil (> 2 feet) before reaching the groundwater. Many studies confirm the high and nearly 

complete removal of fecal coliform bacteria in a properly functioning drainfield. A failing septic system 

does not function in a sanitary manner and may result in the transport of untreated or partially treated 

wastewater to surface waters. The Jacksonville area has a relatively high ground water table, which could 

potentially transport fecal coliforms through shallow ground water into the creeks. 

Aging septic systems have been identified as contributing to fecal coliform loading, in addition to 

nitrogen loading, to the St. Johns River and tributaries as documented in Basin Management Action Plans 

(FDEP). Many of the aging septic systems did not meet current code requirements. In the Lower St. Johns 

River Basins (LSJR) and its tributaries watersheds, special concern exists because of the high number of 

septic systems and the fact that the water table was often high, sometimes resulting in a very thin 

unsaturated zone (< 2 ft). Generally, the water table in most of Duval County was within 5 ft. of land 

surface and could be less than the 2 ft. in areas adjacent to water bodies. These concerns led to the FDEP 

study Evaluation of Septic Tank Influences on Nutrient Loading to the Lower St. Johns River Basin and 

Its Tributaries (Belanger, et al., 2011), which concluded that clear evidence of septic system nutrient and 

bacterial impact downgradient from drainfields was lacking. Furthermore, nutrient and bacterial plumes 

were not documented as reaching the adjacent surface water. In most cases, bacteria did not increase 

downgradient from the drainfield, rather, bacteria were greatly reduced within short distances of the 

drainfield (< 10 ft.). In the study, no significant relationships were found between the nutrient or bacterial 

plume migration distances and particle size, hydraulic conductivity, or hydraulic gradients. 

2.2.4.2 Onsite Treatment Disinfection 

Disinfection systems for onsite systems were regulated per FAC 64E.6.0181(3)(a)2.h. where “effluent 

shall be disinfected by chlorination or other disinfection method approved by the State Health Office”. A 

minimum disinfection level equivalent to a free chlorine residual of 0.5 mg/L measured at the point of 



JEA IWTP  June 2, 2021 

Master Plan Report  

FINAL 

 

            |    Literature and Industry Best Practices Review (Task 2) 2-35 

 

discharge after a minimum chlorine contact time of 15 minutes is required for injection well disposal. 

Ultraviolet (UV) light disinfection is the second most common wastewater disinfection process in the 

United States. The effectiveness of a UV system depends on the characteristics of the wastewater, the 

intensity of UV radiation, the amount of time the microorganisms are exposed to the radiation, and the 

reactor configuration (UV LEDs are coming into the market soon).  

2.2.4.3 Decentralized Treatment 

Disinfection success in any decentralized system is directly related to the concentration of colloidal and 

particulate constituents in the wastewater. Alternative compounds/techniques to chlorine and UV 

disinfection include:  

• Ozone – ozone gas (O3) is generated by imposing a high voltage alternating current (6 to 20 

kV) across a dielectric discharge gap that contains an oxygen-bearing gas. Ozone is typically 

generated onsite because it was unstable and decomposed to elemental oxygen in a short 

amount of time after generation.  

• Peracetic Acid (PAA) – an equilibrium mixture of acetic acid and hydrogen peroxide and 

water. Commercially available, PAA has a stabilizer to increase its storage life. Typically, a 

pump is used to transfer the PAA from the storage vessel into the secondary effluent. First 

commercial use of PAA for wastewater disinfection was in 1980.  

• Chlorine Dioxide – generated by mixing and reacting a chlorine solution in water with a 

solution of sodium chlorite (NaClO2). Chlorine dioxide is also generated on site because it is 

unstable and decomposes rapidly.  

• Pasteurization – the process of heating water at a specified temperature and time for the 

purpose of killing microorganisms. Three different operational methods are typically used: 

batch, high-temperature short time, and ultra-high temperature.  

2.2.5 Wastewater Treatment Technologies Summary 

A summary of identified alternatives for the treatment of wastewater for both onsite and decentralized 

sized wastewater treatment facilities is provided in Table 2-3. 

  



JEA IWTP  June 2, 2021 

Master Plan Report  

FINAL 

 

            |    Literature and Industry Best Practices Review (Task 2) 2-36 

 

Table 2-3: Wastewater Treatment Alternatives 

Category 
Wastewater Treatment 

Process 
Onsite Treatment Decentralized Treatment 

Biological, 

Suspended Growth 

Extended Aeration/ 

Activated Sludge 

• Small footprint 

• More energy intensive 

as compared to 

conventional  

• Mechanical treatment 

systems could produce 

more sludge as 

compared to 

conventional septic 

tanks  

• Effluent quality good, 

low BOD & TSS. 

Typical TN removal 

ranged from 40 to 75% 

• Many options for varying 

flows 

• Designed to meet 

desired treatment 

effluent water quality 

Membrane Bioreactor 

(MBR) 
• Not applicable 

• Small footprint 

• Potential for membrane 

fouling 

• Modular design for 

phased implementation  

• Effluent quality good, 

low BOD, TSS, TN 

Sequencing Batch Reactor 

(SBR) 

• Complex operation 

• Energy intensive 

• Require oversight 

• Small footprint 

• Effluent quality good, low BOD, TSS, TN  

Treatment Lagoons  • Not applicable 

• Large footprint 

• Secondary nuisances 

including odor  

Biological, Attached 

Growth 

Single Pass Media 

Biofilters 

• Simple operation 

• Low energy use 

• Effluent quality good, 

low BOD & TSS. 

Limited TN removal 

• Maintenance of media 

surface req. 

• Rarely used except for 

smaller systems 

• Large footprint 

• Limited TN removal 

Recirculating Media 

Biofilters 

• More complex in 

operation than single 

pass 

• Required oversight and 

monitoring 

• Effluent quality good, 

low BOD & TSS. TN 

removal ~50% 

• Typically designed for 

5,000 to 50,000 gpd 

• Effluent quality good, 

low BOD, TSS, TN 

Denitrification Media 

Biofilters 

• Required nitrification step prior which adds to footprint 

• Simple O&M 

• Low energy use 

• Effluent quality good, low BOD, TSS, TN 

Biological, Attached 

Growth 

Rotating Biological 

Contactors (RBC) 

• Small footprint  

• Prone to operational 

issues 

• Few new installations 

 



JEA IWTP  June 2, 2021 

Master Plan Report  

FINAL 

 

            |    Literature and Industry Best Practices Review (Task 2) 2-37 

 

Table 2-3: Wastewater Treatment Alternatives 

Category 
Wastewater Treatment 

Process 
Onsite Treatment Decentralized Treatment 

Membrane Aerated Biofilm 

Reactor (MABR) 
• Not applicable 

• Complex operation 

• Operator oversight req. 

• Process control 

challenges  

• No US installations 

Biological, Integrated 

Fixed-Film Activated 

Sludge (IFAS) 

Fixed Media Activated 

Sludge (FMAS) 

• Numerous installations 

• Small footprint 

• Complex operation 

• Effluent quality good, 

low BOD, TSS, TN 

• Typically designed for 

5,000 to 50,000 gpd 

• Small footprint 

• Effluent quality good, 

low BOD, TSS, TN 

Moving Bed Bioreactor 

(MBBR) 

• Small footprint 

• Energy intensive 

• Consistent effluent 

quality with low BOD, 

TSS, TN 

• Typically designed for 

5,000 to 75,000 gpd 

• Small footprint 

• Consistent effluent 

quality with low BOD, 

TSS, TN 

Hybrid SBR-MBBR • Not applicable 
• New concept- pilot 

testing 

Biological, AGS 
Aerobic Granular Sludge 

(AGS) 
• Not applicable 

• Applicable for >0.5 mgd 

• Small footprint 

• Effluent quality good, 

low BOD, TSS, TN 

Natural Systems 

Soil Treatment Unit (STU) 

• Large footprint 

• Simple operation 

• Effluent quality good, 

low BOD & TSS 

• Applicable for <250,000 

gpd 

• Slow rate effluent quality 

good, low BOD & TSS 

STU Modification for 

Nutrient Removal 

• Simple O&M 

• Effluent quality good, 

low BOD, TSS, TN 

• Not applicable 

Evapotranspiration and 

Vegetative Uptake 
• Infrequently used 

 

Constructed Wetlands 

• Complex operation to 

optimize performance 

• Large footprint 

• Secondary nuisances  

• Effluent quality good, 

low BOD & TSS 

• Large footprint 

• Secondary nuisances 

including vector 

attraction 

Hybrid Constructed 

Wetlands 
• Not applicable 

• Applicable for 50,000 – 

125,000 gpd 

• Few US installations 

Algae Treatment • Not applicable 

• Large footprint 

• Low energy 

• Nutrient removal is 

inconsistent (seasonal) 

*Listed advantages and disadvantages are not all inclusive 

2.3 Wastewater Collection Technologies Assessment  

Applicable collection and transmission technologies for the conveyance of wastewater to decentralized or 

centralized wastewater treatment facilities were evaluated. Three main categories of wastewater collection 



JEA IWTP  June 2, 2021 

Master Plan Report  

FINAL 

 

            |    Literature and Industry Best Practices Review (Task 2) 2-38 

 

systems were identified: gravity, low pressure and vacuum systems (see Figure 2-27). Hybrid alternatives 

and a no-sewer alternative consisting of holding tanks at individual points of connection with pump out 

via vacuum truck and transport to a treatment facility were also included.  

 

Figure 2-27: Wastewater Collection System Alternatives Summary 

2.3.1 Gravity Sewer Systems 

Conventional gravity sewer systems were identified as the most widely used method of wastewater 

collection for residential and other developed areas in the US.  

2.3.1.1 Conventional Gravity Sewer 

Conventional gravity sewer systems rely on slope and gravity to convey wastewater from each service 

connection to a gravity sewer. Due to the presence of suspended solids in raw wastewater, gravity lines 

generally maintain a minimum flow velocity of 2 feet per second (fps) to avoid clogging due to 

particulate deposition on the pipe walls (USEPA 2000). Manholes are placed on the sewer lines at 

intervals of 300 to 400 feet and at all intersections and changes of slopes to allow access for inspection, 